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Applicant information

PR

Name of samples:

Rechargeable Li-ion Polymer Battery

FEfh A4 5 - HETREYRIbA/ kSR
Type/Model: .
2 BN5P 3.89Vdc 4900mAh/19.07Wh(Rated) 5000mAh/19.45Wh(Typical)
Lithium content::
HE . o
Commission by: Zhuhai CosMX Battery Co., Ltd.
TAEHAL: PRty e 5 r B AR AT PR A H]

Commissioner address:

(South Zone, First Floor, A Work Factory) No.209, Zhufeng Road, Jing'an Town,
Doumen District, Zhuhai City, Guangdong, P.R. China

RGP AL PR IRk R 209 5 (AT B BRI
Manufacturer: Zhuhai CosMX Battery Co., Ltd.
il & e PR 5 HL A A PR A ]

Manufacturer Address:

(South Zone, First Floor, A Work Factory) No.209, Zhufeng Road, Jing'an Town,
Doumen District, Zhuhai City, Guangdong, P.R. China

‘ﬂ: 5] .

FAE AL PR RIS XA BRI 200 5 (AT B B0
Factory: Zhuhai CosMX Power JinWan Subsidiary Co., Ltd.
CE PR e 5 HEAT PR W] <1 00 )

Factory address:

Workshop No.1,No.2,No.3(first,fourth and fifth floors)and No.5,No.3 Qingwan three
Road,Qingwan Industry Park, Sanzao Town,Jinwan District,Zhuhai
City,Guangdong ,P.R.China.

S PRI T A X = KL TR = BRB I . R RS (—
}% Y @}%\" Al i}%\" ) Y }_‘)Ji"i‘.ﬂ
Appearance: Black
VESTL AN TREN )
Sample status: Good
FERRAS S
Quantity of sample:
FERhBEE: 48Pcs
Sample identification:
o Cl#~Cag#
Ri%ig"ggﬁﬂiate: 2023.05.15
Start test date:
R TF 4G H - 2023.05.19
Completing date:
2ok 2023.05.31

Conclusion/4518::

The submitted samples comply with the requirements of Section 38.3 of the Manual of Tests and Criteria

ST/SG/AC.10/11/Rev.7

FEMATEIRE B GRS AbRfETF ) S5-EABTThRER 38.8 A EK.

Te§ted . % % FangJu 7%
HIR7 Test Engineer  JIi{ L2
Wang Li £F

Reviewed : o
A ©

Quality Manager Ji &5t A
Xiao Duoyu P
Technical Manager HiARf 5T A

Approved : ,é Dong Jiagin  #E X )
v - :% %‘— ;0 Authorized Manager M7 A

General product information
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T it AR A i B
Sample Type:
FEmIEAY
Rechargeable or not
AT
Electrochemistry
CERIUR et i
Use Mobile Phone Battery Model BN5P
Filig FHl e
Composing Mode Single cell Electg;z?:rrnmstry LiCoO2
i satery H k775 FALFLE AL 22 ) TR AR
LIt ZH .
Cell model CRdTeERsP-O Cell Capacity Typ: 5020mAh
L 5 Hh 2 & Min: 4920mAh
Manufacturer Of Cell Zhuhai CosMX Battery Co., Ltd.
Hah A P Bt e 5= F i A A PR A F]

Sample parameters:

ERE A

Nominal Voltage Rated Capacity Rated Energy
_ 3.89Vv e s 4900mAh e 19.07Wh
K HBU W " W e
Limited Charging Max.Charging Standard Charging
Voltage 4.51V Current 6.000A Current 2.460A
76 HL R ] LI B R 7 B L FrifE7e L LI
Discharge Max. Discharging Charge Cut-off
Cut-off Voltage 3.00V Current 6.000A Current 0.0984A
TR E L BN F SR TROE HL I 78 HLALE FLR
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Test Conclusion

M4 12
No. Name of test Test result Conclusion Remarks
FFs AT H 44 PR M 4 E NS HE
] Altitude simulation See A dix 1 p
e ee endix
i A PP
0 Thermal test See A dix 2 P
. ee endix
R PP
3 Vibration See A dix 3 =
ee endix
R PP
Shock The submitted samples
4 ) comply with the See Appendix 4 P
Mt requirements of Section
38.3 of the Manual of
Tests and Criteria
External Short- ST/SG/AC.10/11/Rev.7
5 circuit ‘ ‘ | See Appendix 5 P
SR B BAE CGRIAER
T BT HREE38.3
THIEK
impact See A dix 6 N/A
ee endix
fi ot PP
6
Crush Seo A dix 6 p
ee endix
I PP
. Overcharge Soe A dix 7 p
ee endix
LR T PP
8 Forced discharge See A dix 8 p
. ee endix
G PP
QR-WITCA0012-01/H PRt 58 5 L B B A PR 2w B HLE
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Photos of samples and markings
FE it M bm iR

Battery (BN5P 3.89Vdc 4900mAh/19.07Wh)
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Photos of samples and markings
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Cell (CA476588P-Q1 3.89V 4920mAh)
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Appendix 1
fi 1
Test Items | Altitude simulation
WAIH | e
1.1 Test procedure
' UNEw
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at
ambient temperature (2015°C).
TG L RO R AE PR R (2025 °C) T, i AEAE/N T4 T 11.6kPaf e 1 278/
1.2 Sample status
' FEmRS
C1# ~ C5#, at first cycle in fully charged states;
C1# ~ C5#, TEEE1/MEH A 7 H s
Co6# ~ C10#, after 25 cycle in fully charged states.
Co# ~ C10#, TEH25MEM TEATH.
13 Result
' Mgt
Mass loss
Before Testilli# /i After Testill iR J5 B Residual
Sample No. . oCV Test
v g (M<1g: 0.5% result
PER RS Mass Voltage Mass Voltage | 4 17500099 ’jﬁﬂf%i!}i Tt 4k
PeabpRE | JTERHIE | pemmE | JTEERE e (290%)
(g) (V) Q) (V) M>75g: 0.1%)
Cl# 66.3781 4.4915 66.3740 4.4735 0.0062 99.5999 o
Ca# 66.5724 4.4922 66.5693 4.4743 0.0047 99.6015 o
C3# 66.6159 4.4907 66.6118 4.4735 0.0062 99.6163 o
Ca# 66.6765 4.4901 66.6737 4.4716 0.0042 99.5878 (0]
Coh# 66.4392 4.4924 66.4338 4.4744 0.0081 99.5995 o
Coe# 66.4682 4.4786 66.4668 4.4719 0.0021 99.8495 o
C7# 66.7015 4.4785 66.6992 4.4720 0.0034 99.8546 o
cs# 66.4521 4.4793 66.4502 4.4729 0.0029 99.8562 o
Co# 66.5753 4.4788 66.5732 4.4725 0.0032 99.8589 o
C10# 66.5180 4.4792 66.5162 4.4725 0.0027 99.8495 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

v L- s V- HESG D- R R- B

F -k O- it <. k. iR, TR,
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Appendix 2
fisk 2
Test ltems | Thermal test
WAL H TR
1.1 Test procedure
] N
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C, The maximum
time interval between test temperature extremes in 30 minutes, This procedure is to be repeated
until 10 total cycles are complete, after which all test cells and batteries are to be stored for 24
hours at ambient temperature (20£5C).
W FE RN R AE IR B2 N 7222 C SR R ICAEAN D T8N, SRS, fEIRJE-40+2°C 41 I AEA D
TN /INI, AR R ) R 1A] B B 1 9 30min, BT #RAE IR B IRE B0, RE, KIHLAEIRELIRE
N2025°C A T IUE 240/
1.2 Sample status
' B RS
C1# ~ C5#, at first cycle in fully charged states;
Ci# ~ C5#, {ENAMERTE AR
Co6# ~ C10#, after 25 cycle in fully charged states.
Co# ~ C10#, fEH25MEHA A H.
13 Result
' ML R
N N Mass loss
Before Testilll o g
efore Testl iR A After TestilliJ5 . Residual
Sample No. (M<1g: 0.5% oCV Test
BE G Mass Voltage Mass Voltage 10<M<750: Tt result
WS pemma | FERIE | s | JFERHUR S ope ooy | MR
(@) V) () V) o o
M>75g: 0.1%)
Cl# 66.3740 4.4735 66.3633 4.3541 0.0161 97.3303 o
Ca# 66.5693 4.4743 66.5561 4.3537 0.0198 97.3046 0]
C3# 66.6118 4.4735 66.6033 4.3555 0.0128 97.3629 0]
Ca# 66.6737 4.4716 66.6659 4.3553 0.0117 97.3994 0]
Ch5# 66.4338 4.4744 66.4249 4.3555 0.0134 97.3424 0]
Co# 66.4668 4.4719 66.4543 4.3688 0.0188 97.6954 o
C7# 66.6992 4.4720 66.6862 4.3708 0.0195 97.7372 (0]
C8# 66.4502 4.4729 66.4393 4.3734 0.0164 97.7764 o
Co# 66.5732 4.4725 66.5619 4.3731 0.0170 97.7780 (0]
C1o# 66.5162 4.4725 66.5067 4.3692 0.0143 97.6912 (0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

E: L iR V- #G D- R R- B3RS F- iRk O- biltle. EHER. B, R, kK.
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Appendix 3
fii& 3
Test Items | Vibration
MiTiH | =3
1.1 Test procedure
A B

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal
wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell.

W FRER B A [ e R E RS e B i b, AREF GRS . IR LLESZEIE R, DL7HZE =
200Hz, #AJ5FHE/D FIBITHZ A —ANME, — MERRFEAS 8B B B, 44> R st A =
MNHAHEEE R TT ) BRI 27K, 3.

Sample status

2 Raks

C1# ~ C5#, at first cycle in fully charged states;

C1# ~ C5#, 1EE1/MEMTEERH;

C6# ~ C10#, after 25 cycle in fully charged states.

C6# ~ C10#, £ 25 MM B2 H.
1.3 Result

) M R
Sample Before Testillliz Hi After Testilll i J5 Masﬂs Loss Residual
0 Mass Voltage Mass Voltage (M<1g: 0.5% Flas | result
FE i 5 Peamfiem | PBHIE | pegsE | PR | 19sM<75g: 0.2% (>/9\0% )‘ Mg R
(9) (V) ) (V) M>75g: 0.1%) -

Ci# 66.3633 4.3541 66.3586 4.3525 0.0071 99.9633 (0]
C2# 66.5561 4.3537 66.5513 4.3522 0.0072 99.9655 o
C3# 66.6033 4.3555 66.5981 4.3539 0.0078 99.9633 (0]
C4a# 66.6659 4.3553 66.6594 4.3537 0.0098 99.9633 o
Ch5# 66.4249 4.3555 66.4188 4.3539 0.0092 99.9633 o
Co# 66.4543 4.3688 66.4483 4.3674 0.0090 99.9680 o
C7# 66.6862 4.3708 66.6821 4.3693 0.0061 99.9657 o
C8# 66.4393 4.3734 66.4333 4.3720 0.0090 99.9680 o
Co# 66.5619 4.3731 66.5557 4.3716 0.0093 99.9657 (0]
Cc1o# 66.5067 4.3692 66.5023 4.3678 0.0066 99.9680 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

M L- it V- HFR D- @R R-OBGRS; F- kG O- Bitle. JoHRR. B SRR, IR K.
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Appendix 4
fi 4
Test Items | Shock
Wi | i
1.1 Test procedure
] N
Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected
to a half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large
cells may be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Small batteries shall be subjected to a half-sine shock of peak acceleration of
150gn (or Acceleration(gn)= ) which is smaller) and pulse duration of 6 milliseconds, large
batteries shall be subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)=
") which is smaller)and pulse duration of 11 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction followed by three shocks in the negative
dLrechn of three mutually perpendicular mounting positions of the cell or battery for a total of 18
shocks
LAE: ] (¥ LA 5 A A A PSR R TR ot (1) 4 B IC PR T o 03 FLAE LA D1 50gnfF) 2 IE 521
Dy, BRI REE6 =AY, K H SRS 32 B RN B 50gn A ik i 5 2 I 7] 11 2240 1) 22 1E XU
el o SRS B LA A1 50gn (ol 5 e e Ry MDD 12 TE SR IR I B i s, ko R0 652 70,
T L LA 5K S FEB0Gn (o 51 ) ey (A RO RF I 1111 SRS 04 1F 2 il
BEA LI B FL I AL = AN AR 2 B it 225 LI IR T e e = IRph iy, SRR A% =
i, SILEZ18 il
1.2 Sample status
] FE RS
C1# ~ C5#, at first cycle in fully charged states;
Ci# ~ C5#, 1L MEM AT,
C6# ~ C10#, after 25 cycle in fully charged states.
C6# ~ C10#, 1E25MEN E AT H.
13 Result
] A S
N . Mass loss
Before Testillli After Testilll{ . i
Sample No. efore TestI iR Al er Testillil)5 sy R%Sg\l;al Test
oy Mass Voltage Mass Voltage (M<1g:0.5% | 27 . | result
o KE R TP % L FERE | JFEHUE | 19sMs75g: 0.2% (>30%) MIFEEAES
) (V) (9 (V) M>75g: 0.1%) -
Cl# 66.3586 4.3525 66.3553 4.3505 0.0050 99.9540 o
Ca# 66.5513 4.3522 66.5472 4.3502 0.0062 99.9540 0]
C3# 66.5981 4.3539 66.5949 4.3519 0.0048 99.9541 0]
Ca# 66.6594 4.3537 66.6556 4.3517 0.0057 99.9541 0]
Coh# 66.4188 4.3539 66.4129 4.3520 0.0089 99.9564 o
Coe# 66.4483 4.3674 66.4450 4.3655 0.0050 99.9565 o
C7# 66.6821 4.3693 66.6786 4.3674 0.0052 99.9565 o
cs# 66.4333 4.3720 66.4300 4.3701 0.0050 99.9565 o
Co# 66.5557 4.3716 66.5502 4.3698 0.0083 99.9588 o
C10# 66.5023 4.3678 66.4964 4.3659 0.0089 99.9565 o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

E: LR V- #s D- R R- B F- ik O- biltle. EHER. B, R, kK.
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Appendix 5
btk 5

Test Items External short circuit
WAL H AN SSA
1.1 Test procedure
' M E PR
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, the cell or battery must be observed for a further six hour for the test
to be concluded.
PREFFAI AT iR LA EAEST724°C, DM L B VA i A R SE IR 257+4°C, ARG, FEMIRE
T BRSO N T 0. RS O ZR B e, 5 LS B LI R S R B T $57 44 °C 2 J5 PR
/NP RA b, 56 SR B F b 06 T — D 264N /NI A e R 4518 -
1.2 Sample status
' FEaIRES
C1# ~ C54#, at first cycle in fully charged states;
C1# ~ C5#, TEE1ME AT
Co6# ~ C10#, after 25 cycle in fully charged states.
Cé# ~ C10#, {EH25MEM EEFR .
1.3 Result
) MRS R
Sample No. Max. External Temperature Test result Remark
FE Mg~ FF ooty 22 T de e it B2 (°C) ML, H/iE
Ci# 57.2 (o) —
C2# 57.3 o —
C3# 57.3 o —
Ca# 58.4 o —
Ch5# 58.1 o —
Co# 57.9 o —
C7# 57.2 o —
C8# 57.4 (0] —
Co# 57.3 o —
C10# 58.4 o —

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire,
no Over temperature

¥ D- @R, R- %, F— #2k; OT- #id170°C; O- Lfffk. TakZ. i k. M#EE170°C

QR-WITCA0012-01/H B 56 5 F R A B A 7] SR . Bl
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Appendix 6
[t 6
Test Items Crush $JE
AT H
1.1 Test procedure
' WA B
A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached. (a) The
applied force reaches 13kNx0.78kN; (b) The voltage of the cell drops by at least 100
mV; or (c) The cell is deformed by 50% or more of its original thickness.
P08 B2 s L O AE P AN T TR 55 1R o HF IR AE 28 — Ml i LAY 1 .5em/s (I 18
18R4T, BN =AMz —E# 1k @) /73E%] 13kN+0.78kN; (b)Hiitits
JE P& 22 /DR F100mV; (c) FEl B B Al w] EL AR TE 22 /0 50% .
1.2 Sample status
FEAIRAS
C11# ~ C15#, at first cycle at 50% of the design rated capacity;
C11# ~ C15#, fEE1MEI FE50% KA E & & ;
C16# ~ C204#, after 25 cycle at 50% of the design rated capacity.
C16# ~ C20#, 1£525MiEH 750% I FE 75 & -
1.3 Result
M R
Sample No. Max. External Temperature Ending condition Test result Remark
FE T FE i 22 H i =il B (C) 2% HRR AT S H/iE
Cii# 23.7 a (0] —
Cla# 24.6 a (0] —
C13# 24.5 a o —
Cl4# 24.5 a (0] —
C15# 22.2 a o —
Cle# 21.5 a o —
C17# 21.2 a o —
C18# 23.4 a o —
C19# 24.2 a o —
C20# 24.4 a o —

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over

temperature

1. D- A R- B

QR-WITCA0012-01/H
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Appendix 7
b= 7
Test ltems | Overcharge
T H T
1.1 Test procedure
) A B
When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or 22V,
whichever is less. When the manufacturer's recommended charge voltage is more than 18V, the
charging voltage of the test shall be 1.2 times maximum charge voltage. The charging current is 2
times of the maximum charging current recommended by the manufacturer.
ISR S B 78 H R S AN A8V, AT /) 78 FE FL IR LA AR ) SR a8 i K 7 L HE
IR 222V, WO BN E . R SR R AR B 18Y, AR EERIZN 12650 K
PRE RO FE LR R . 8 HL RN SR HERF I B R 78 L L 21
1.2 Sample status
C21# ~ C24+#, at first cycle in fully charged states;
C21# ~ C24#, {EFA MBS T2,
C25# ~ C284#, after 25 cycle in fully charged states.
C25# ~ C28#, 1L 525 MEMEETTH .
1.3 Result
: NSRS
Sample No. Voltage Before test(V) Voltage test(V) Test result Remark
L TR DACHT T 2% H (V) I8 (V) M gE R /I
C21# 4.4914 9.020 @] —
C22# 4.4927 9.020 @] —
C23# 4.4916 9.020 @] —
C244# 4.4917 9.020 @] —
C25# 4.4792 9.020 @] —
C26# 4.4785 9.020 @] —
Ca7# 4.4778 9.020 @] —
C28# 4.4790 9.020 0] —
Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
e D- fiEdks F- ook O- k. ik
QR-WITCA0012-01/H Bt e 5 At I AR A BR 2 w0 b B WL
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Appendix 8
b 8
Test Items Forced discharge
WAL H oeR 1] T8 FL
1.1 Test procedure
' M E PR
Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere).
FE20+5°C IR R, B B s E AR 1 2V B H R _ L HEAT S i i re, L B HR U 4
PAE A SR FRIR i) 46 E R S R F, T [B] D BE 25 B R AT A FL AL o
1.2 Sample status
' FEaIRES
C29+# ~ C38#, at first cycle in fully discharged states;
C29# ~ C38#, L1 MEM 2T
C394# ~ C48#, after 25 cycles ending in fully discharged states.
C39# ~ C484#, frEE25 MG 2T .
1.3 Bgsult
MRS R
Voltage Before Voltage Before
Sample No. test Test result Sample No. test Test result
FE T MAAHT RS L | WaAs R FE g DA T 2% L e MR LS
V) W)
C29# 3.5631 o C39# 3.5250 (0]
C30# 3.5522 0] C40# 3.5607 (0]
C31# 3.5698 o Ca1# 3.5676 (0]
C32# 3.5623 0] C4a2# 3.5588 (0]
C33# 3.5599 o C43# 3.5573 (0]
C34# 3.5661 o C4a44# 3.5538 (0]
C35# 3.5681 0] C4a5# 3.5397 (0]
C36# 3.5744 o Cao# 3.5755 (0]
C37# 3.5738 0] Car# 3.5672 (0]
C38# 3.5644 o C48# 3.5675 (0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

. D- R F-olks Ok, il K.
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Test equipment list

No. Name Type Equipment No. | Calibration Date z]:?j?{?ﬂq
FF5 EA i RS TS R RO = ()
Battery Charge And
1 Discharging Tester CT3001H GYA-E-2066 2024-04-06 J
B R S
Low Pressure Chamber
2 U 22 B LR 00 GX-3020-Z GYA-0-0039 2024-03-08 J
Cold and hot shock test
3 chamber CZ-H-80B DGYA-T-0055 2023-10-12 J
A PPl
Vibration Platform
4 2R B ES-3-150 GYA-O-0687 2024-04-07 J
Shock Platform
5 B b RO 4 SY11-25 GYA-F-0146 2024-05-09 J
Multichannel short circuit
6 i B R0 GK-8048 GYA-T-0245 2024-04-06 J
Crush Platform
7 RS I HL BE-6045-2T GYA-F-0288 2024-03-08 N
DC regulated power supply = '
8 B R LB IT6163 GYA-E-1271 2024-04-05 J
DC regulated power supply e '
9 BT g IT6522A GYA-E-1616 2024-04-05 J
DC regulated power supply e '
10 BT g IT6512 GYA-E-1692 2024-04-05 J
DC electronic load
11 P IT8816 GYA-E-1617 2024-04-05 J
2 Flectronic Scale ESJ200-4B GYA-F-1435 |  2024-05-09 J
N )
Internal resistance tester
13 i 1 P BELI R BT3562 GYA-E-1806 2024-05-09 J
Data Collector
14 i ST AE A HIOKI GYA-E-1705 2023-12-09 J
Data Collector
15 FESRAEAL HIOKI GYA-E-2065 2023-12-05 J
Data Collector
16 Bl A HIOKI GYA-E-1122 2023-12-09 J
QR-WITCA0012-01/H B e 57 AL M A A PR 2 w0 B P
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No. Name Type Equipment No. | Calibration Date j:l;;?fdﬁﬁ
K5 % i % 5 ket |

DC regulated power supply = v
17 B R LB IT6512 GYA-E-1690 | 2024-04-05 J
DC electronic load
18 7 T IT6163 GYA-E-1693 | 2024-04-05 J
DC regulated power supply = A
19 R IT6512 GYA-E-1691 | 2024-04-05 J
QR-WITCA0012-01/H Bt e 5 At I AR A BR 2 w0 b m WU
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Attention

1. RRETRN AL BT HE" LK.

The test report is invalid without the official stamp of the lab.

2. REFLHWEPHEAR, PMEHIHMERERE.
Nobody is allowed to photocopy or partly photocopy this report without written
permission of the lab.

3. AMETHAEN. FREANELTR.

The test report is invalid without the signature of ratifier, reviewer.

4. AR EHRELHK.

The test report is invalid if altered.

5. IR R H AR TR TR A MBS B, RSB P DL B .
If any test method is deviation from the designated test method, must be commented in
the test data sheet.

6. XM EEG R, MTREHREZ HRE+R RN AT BEAIRE .

Objections to the test report must be submitted to lab within 15 days.

7. ARG PO RS AR
The test report is valid for the tested sample only.

8. ﬁiﬁm“%%*“N/A”%ﬁ_\‘“xﬁfﬁ”y “P”i@ﬁ:\‘“ﬁﬁ”, “F”%)j_:\‘“z_\‘ﬁﬁ”a
As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means
“Fail”.
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No.209, Zhufeng Road, Jing'an Town, Doumen District, Zhuhai City,
Guangdong, P.R.China

TEL: 0756-6321999

E-mail:tc@coslight-zh.com

URL.: http:// www.coslight-zh.com

N T

***EN D***

QR-WITCA0012-01/H Bt el T L It B A PR w0 e B P
Test Center of ZhuHai CosMX Battery Co., Ltd. Categories: confidential



